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Nemko Canada Inc. REPORT SUMMARY
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Report Summary

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15, Subpart E, 15.407. Radiated tests were conducted in accordance with
ANSI C63.4-2003. Radiated emissions are made on an open area test site. A description of the
test facility is on file with the FCC.

The assessment summary is as follows:

Apparatus Assessed: AN-80i (4.9-5.3GHz)
Specification: FCC Part 15 Subpart E, 15.407
Compliance Status: Complies

Exclusions: None

Non-compliances: None

Report Release History: Original Release

Author: Jason Nixon, Wireless/Telecom Specialist

Note that the results contained in this report relate only to the items tested and were obtained in
the period between the date of initial receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025.

Nemko Canada Inc. authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.
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Nemko Canada Inc. SECTION 1 : EQUIPMENT UNDER TEST
Report Number: 97908-2TRFWL
FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Section 1: Equipment Under Test

1.1 Product Identification

The Equipment Under Test was identified as follows:

AN-80i (4.9-5.3GHz)

1.2 Samples Submitted for Assessment

The following samples of the apparatus have been submitted for type assessment:

Sample No. Description Serial No.
1 AN-80i (4.9-5.3GHz) 2308-0509-01199
2 AC adapter (M/N: TR60A-POE-L) 002182
3 9dBi Omni Antenna None
4 22dBi Panel Antenna 0C380

The first samples were received on:  January 3, 2008

1.3 Theory of Operation

The AN-80i (4.9-5.3GHz) radio is an OFDM broadband wireless communication device
operating in the 5250-5350MHz band, designed to provide wireless high-speed Ethernet
connection.
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Nemko Canada Inc. SECTION 1 : EQUIPMENT UNDER TEST
Report Number: 97908-2TRFWL
FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

1.4  Technical Specifications of the EUT

Operating Frequency: 10MHz channel: 5260-5340MHz
20MHz channel: 5265-5335MHz
40MHz channel: 5280-5320MHz

Peak Output Power: 10MHz channel: 11.8mW/(10.71dBm)
20MHz channel: 18.8mW(12.75dBm)
40MHz channel: 19.9mW(12.98dBm)

Emission Designator 10MHz channel: 8M31W7D
20MHz channel: 16M8W7D
40MHz channel: 33M1W7D

Modulation: OFDM

Antenna Data: 9dBi Omni Directional Antenna

22dBi Panel Antenna

17dBi Panel Antenna

16dBi Panel Antenna

15dBi Panel Antenna
Note: Testing was only conducted on the 9dBi antenna and the 22dBi antenna, as the remaining
are of the same type as the 22dBi antenna, but have a lower gain.

1.5 Block Diagram of the EUT

AN-80i Antenna

AC Adapter POE .
AC Mains

Ethernet
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Nemko Canada Inc. SECTION 2 : TEST CONDITIONS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Section 2 : Test Conditions

2.1 Specifications
The apparatus was assessed against the following specifications:

FCC Part 15 Subpart E, 15.407
Unlicensed National Information Infrastructure Devices

2.2  Deviations From Laboratory Test Procedures

No deviations were made from laboratory test procedures.

2.3 Test Environment

All tests were performed under the following environmental conditions:

Temperature range : 15-300C

Humidity range  20-75%

Pressure range . 86-106 kPa

Power supply range . +/- 5% of rated voltages

2.4  Test Equipment

Equipment Manufacturer Model No. Asset/Serial No. | Next Cal.
3m EMI Test Chamber TDK SAC-3 FA002047 May 19/08
Bilog Sunol JB3 FA002108 Jan. 21/09
Flush Mount Turntable Sunol FM2022 FA002082 NCR
Controller Sunol SC104V FA002060 NCR

Mast Sunol TLT2 FA002061 NCR

LISN Rohde & Schwarz | ENV216 FA002023 Sept. 04/08
Receiver/Spectrum Rohde & Schwarz | ESU 26 FA002043 Dec. 07/08
Analyzer

Spectrum Analyzer Rohde & Schwarz | FSP40 FA001920 Mar 19/08
Attenuator Narda 768-10 9707 COuU

Horn Antenna #1 EMCO 3115 FA000649 Feb 26/08
18.0 - 40.0GHz Ho EMCO 3116 FA001847 May 9/08
Antenna

1.0 — 2.0 GHz Amplifier JCA 12-400 FA001498 Aug. 21/08
2.0 — 4.0 GHz Amplifier JCA 24-600 FA001496 Aug. 21/08
4.0 — 8.0 GHz Amplifier JCA 48-600 FA001497 Aug. 21/08
5.0 — 18.0 GHz Amplifier NARDA DWT-186N23U40 FA001409 COuU

18.0 — 26.0 GHz Amplifier NARDA BBS-1826N612 FA001550 COuU

26 — 40.0 GHz Amplifier NARDA DBL-2640N610 FA001556 Ccou

COU - Calibrate on Use
NCR - No Calibration Required
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Nemko Canada Inc. SECTION 2 : TEST CONDITIONS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

2.5 Measurement Uncertainty

Nemko Canada measurement uncertainty has been calculated using guidance of UKAS LAB
34:2003 and T1A-603-B Nov 7, 2002. All calculations have been performed to provide a
confidence level of 95% and can be found in Nemko Canada document MU-003.
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Nemko Canada Inc. SECTION 3 : OBSERVATIONS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Section 3 : Observations

3.1 Modifications Performed During Assessment

No modifications were performed during assessment.

3.2 Record Of Technical Judgements

No technical judgements were made during the assessment.

3.3 EUT Parameters Affecting Compliance

The user of the apparatus could not alter parameters that would affect compliance.

3.4 Test Deleted

No Tests were deleted from this assessment.

3.5 Additional Observations

There were no additional observations made during this assessment.
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Nemko Canada Inc. SECTION 4 : RESULTS SUMMARY
Report Number: 97908-2TRFWL
FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Section 4 : Results Summary

This section contains the following:
FCC Part 15 Subpart E : Test Results

The column headed 'Required’ indicates whether the associated clauses were invoked for the
apparatus under test. The following abbreviations are used:

N No : not applicable / not relevant.
Y Yes : Mandatory i.e. the apparatus shall conform to these tests.

N/T Not Tested, mandatory but not assessed. (See section 3.4 Test
deleted)

The results contained in this section are representative of the operation of the apparatus as
originally submitted.
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Nemko Canada Inc. SECTION 4 : RESULTS SUMMARY
Report Number: 97908-2TRFWL
FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

4.1 FCC Part 15 Subpart E : Test Results

Part 15 Test Description Required Result
15.207(a) Powerline Conducted Emissions Y PASS
15.209(a) Radiated Emissions within Restricted Bands Y PASS
15.403(i) Emission Bandwidth Y PASS
15.407(a)(2) Peak Conducted Transmit Output Power Y PASS
15.407(b) Spurious Emissions Y PASS
15.407(a)(2) Peak Power Spectral Density Y PASS
15.407(a)(6) Peak Excursion Measurement Y PASS

. . ) N
15.407(h) Transmit power Control (TPC) and Dunamic Frequency Selection N/T
(DFS)
Notes:

* The TPC and DFS were not assessed in this test report. Compliance is to be proven in a
separate report supplied by the applicant.
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Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

Specification: FCC Part 15 Subpart E, 15.407

Appendix A : Test

Clause 15.207(a) Powerline Conducted Emissions

Results

Frequency of Conducted limit (dBuV)

Emission (MHz) Quasi-peak

0.15-0.5 66
0.5-5 56
5-30 60

* Decreases with the logarithm of the frequency.

to 56* 56 to 46*
46
50

Average

Test Conditions:

Sample Number: 1 Temperature (°C): 24
Date: January 31, 2008 Humidity (%): 25
Modification State: 0 Tester: Jason Nixon

Test Results: See Attached Plots.

Additional Observations:

Laboratory:

3m EMI Chamber

All plots were taken using a Peak and Average detector with a Receiver in sweep mode and an IF

bandwidth of 10kHz.

All plots have been corrected with cable and LISN losses to show compliance.
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Nemko Canada Inc. APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Line Conductor

90T
85T
80T
75T
70T

657
g \ CISPR 22 Voltage on Mains QP Class B

557

50
457
4071

Level in dBuV

357
30T
25T
207
151
107

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz

AC Powerline Conducted - Line Conductor

CISPR 22 Voltage on Mains QP Class B.LimitLine CISPR 22 Voltage on Mains AV Class B.LimitLine
Peak Detector Average Detector
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Nemko Canada Inc. APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Neutral Conductor

90T
85T
80T
75T
70T

657
g \ CISPR 22 Voltage on Mains QP Class B

55[

50
457

Level in dBuV

407
357
30T
25T
20:
15:
107

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz

AC Powerline Conducted - Neutral Conductor

CISPR 22 Voltage on Mains QP Class B.LimitLine CISPR 22 Voltage on Mains AV Class B.LimitLine
Peak Detector Average Detector
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Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

Specification: FCC Part 15 Subpart E, 15.407

Clause 15.209(a) Radiated Emissions within Restricted Bands

Except as provided elsewhere in this subpart, the emissions from an intentional radiator shall not exceed the field
strength levels specified in the following table:

Frequency Field Strength  Measurement Distance
(MHz) (microvoltsmeter) (meters)
0.009-0.490 2400/F (kHz) 300
0.490-1.705 24000/F (kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
Test Conditions:
Sample Number: 1 Temperature (°C): 24
Date: January 30, 2008 Humidity (%0): 16
Modification State: 0 Tester: Jason Nixon
Laboratory: 3m EMI Chamber

Test Results: No Emissions were detected within 20dB below of the limit.

Additional Observations:
The Spectrum was searched from 30MHz to the 10" Harmonic.

Bandedge measurements were performed with the transmitter set for continuous
transmit. The Measurement was performed using a Peak detector of LMHz RBW
and 3MHz VBW and compared to the limit of 68.2dBuV/m, which is the Peak
requirement from Clause 6.2.2(q1)(ii). The Average limit of 54dBuV/m was
performed using a Peak Detector with 1IMHz RBW and a 10Hz VBW.
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Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL
Specification: FCC Part 15 Subpart E, 15.407

Bandedge at 5350MHz
10MHz Channel - Vertical
5250MHz, 9dBi Antenna (Peak detector)

® RBW 1 MHZz Marker 1 [T1 ]
VBW 3 MHz 67.47 dBuv

Ref 120.2 dBuv Att 0 dB SWT 20 ms 5.350450000 GHz

120.2fffet 38/9 dB

=
1 PK
vaxH

30

Center 5.35 GHz 5 MHz/ Span 50 MHz

Date: 29.JAN.2008 16:01:26

5250MHz, 9dBi Antenna (Average detector)

Marker 1 [T1 ]
53.56 dBuV
5.350000000 GHz

® RBW 1 MHz
VBW 10 Hz

Ref 120.2 dBuvV “Att 0 dB SWT 12.5 s

120.2ff$et  38.9 dB

F1

60
L T
Center 5.35 GHz 5 MHz/ Span 50 MHz

Date: 29.JAN.2008 16:01:00

22dBi Antenna (Peak Detector)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 68.05 dBuv

Ref 120 dBuvV Att 0 dB SWT 20 ms 5.358700000 GHz

120 Offset 38J]9 dB

vy, A, |

,
70 B

Center 5.35 GHz 2 MHz/ Span 20 MHz

Date: 29.JAN.2008 18:30:08

22dBi Antenna (Average Detector)
® o

Ref 120 dBuV “Att 0 dB SWT 5 s

Marker 1 [T1 ]
53.64 dBuv
5.350000000 GHz

120 Offset  38]9 dB

Center 5.35 GHz 2 MHz/ Span 20 MHz

Date: 29.JAN.2008 18:29:34
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Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

Specification: FCC Part 15 Subpart E, 15.407

10MHz Channel — Horizontal

5250MHz, 9dBi Antenna (Peak detector)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 64.55 dBuv
Ref 110 dBuv “Att 0 dB SWT 20 ms 5.356100000 GHz
110 Offsget 38.9 dB
T oK
[ LAy o

TN A
o

20

10

Center 5.35 GHz

Date: 29.JAN.2008 16:07:04

5250MHz, 9dBi Antenna (Average detector)

®

Ref 110 dBpv

5 MHz/

RBW 1 MHz
VBW 10 Hz

Att 0 dB

SWT 12.5 s

Marke

Span 50 MHz

er 1 [T1 ]

50.39 dBuV
5.350000000 GHz

110 OFffet 38/9 dB

%

Center 5.35 GHz

Date: 29.JAN.2008 16:06:37

5 MHz/

Span 50 MHz

22dBi Antenna (Peak Detector)

Date: 30.JAN.2008 01:36:00

22dBi Antenna (Average Detector)
®

RBW 1 MHz
VBW 10 Hz

Date:

Ref 120 dBuV

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

“Att 0 dB

Marker 1 [T1 ]
66.77 dBuV
5.350260000 GHz

120 Offset 38/9 dB

ey SLASNIEECN

Ref 120 dBpvV

2 MHz/

Att 0 dB SWT 5 s

Span 20 MHz

Marker 1 [T1 ]
53.47 dBuV
5.350000000 GHz

120 Offset 38/9 dB

Center 5.35 GHz

30.JAN.2008 01:35:34

R

2 MHz/

Span 20 MHz
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Nemko Canada Inc. APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

20MHz Channel — Vertical
5250MHz, 9dBi Antenna (Peak detector) 22dBi Antenna (Peak Detector)

® RBW 1 MHz Marker 1 [T1 ] ® RBW 1 MHz Varker 1 [T1 ]
VBW 3 MHz 67.52 dBuvV VBW 3 MHz 68.17 dBuv

Ref 120.2 dBuvV “Att 0 dB SWT 20 ms 5.353400000 GHz Ref 120 dBuvV Att 0 dB SWT 20 ms 5.371750000 GHz
120.2ffget 38.9 dB 120 Offget 38)9 dB

N 110
/

-1
1 PK / \ 1 PRI \
= | MAXH K’m \
/ / \

90

\ . \

= b, A . "
TS SR N O VS I SO iAo .

E
£
E -

30

20
Center 5.35 GHz 5 MHz/ Span 50 MHz Center 5.35 GHz 5 MHz/ Span 50 MHz

Date: 29.JAN.2008 15:52:43

%SOMHZ, 9dBi Antenna (Average detector) 22dBi Antenna (Average Detector)

RBW 1 MHz Marker 1 [T1 ] RBW 1 MHz Marker 1 [T1 ]

VBW 10 Hz 52.95 dBuV *VBW 10 Hz 53.67 dBuV
Ref 120.2 dBpvV Att 0 dB SWT 12.5 s 5.350000000 GHz Ref 120 dBuV Att 0 dB SWT 12.5 s 5.352150000 GHz
120.2Ffjet 38.9 dB 120 Offset  38]9 dB
110 = 110 LAl

T T

50
40 —40-
~30
20
Center 5.35 GHz 5 MHz/ Span 50 MHz Center 5.35 GHz 5 MHz/ Span 50 MHz
Date: 29.JAN.2008 15:52:21 Date: 29.JAN.2008 18:23:32
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Nemko Canada Inc.

FCC ID:

QC8-AN80IB

APPENDIX A : TEST RESULTS

Report Number: 97908-2TRFWL

Specification: FCC Part 15 Subpart E, 15.407

20MHz Channel — Horizontal

5250MHz, 9dBi Antenna (Peak detector)

®

RBW 1 MHz

Marker 1 [T1 ]

VBW 3 MHz 64.64 dBuV
Ref 110 dBuv “Att 0 dB SWT 20 ms 5.368550000 GHz
110 Offget 38.9 dB
1 Pk}
WAXH
/ :
v
" A . AT
1\ ol
20
10
Center 5.35 GHz 5 MHz/ Span 50 MHz

Date: 29.JAN.2008 16:11:38

5250MHz, 9dBi Antenna (Average detector)

®

Ref 110 dBpv

Att 0 dB

RBW 1 MHz
VBW 10 Hz
SWT 12.5 s

Marker 1 [T1 ]

50.42 dBuV
5.350000000 GHz

110 OFF:

%

et 38/9 dB

Center

5.35 GHz

Date: 29.JAN.2008 16:12:30

5 MHz/

Span 50 MHz

22dBi Antenna (Peak Detector)

®

Date:

Ref 120 dBuV

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
67.26 dBuV
5.351450000 GHz

120 Offset 38/9 dB

30.JAN.2008 01:36:54

5 MHz/

Span 50 MHz

22dBi Antenna (Average Detector)

®

Date:

Ref 120 dBpvV

RBW 1 MHz
VBW 10 Hz
SWT 12.5 s

Marker 1 [T1 ]
53.65 dBuV
5.350000000 GHz

120 Offset 38/9 dB

110

100

Center 5.35 GHz

30.JAN.2008 01:37:35

5 MHz/

Span 50 MHz
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Nemko Canada Inc. APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

40MHz Channel — Vertical
5250MHz, 9dBi Antenna (Peak detector) 22dBi Antenna (Peak Detector)

® RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 66.07 dBuvV VBW 3 MHz 67.46 dBuV
Ref 120.2 dBuV “Att 0 dB SWT 20 ms 5.359700000 GHz Ref 120 dBuV “Att 0 dB SWT 20 ms 5.365900000 GHz
120.2ffget 38.9 dB 120 Offset 38]9 dB
1 Ly
" AR WAVNIRVA N
1 Py 1 P4
[MAXH| = 100

Iy et =

~50-
—40-
30
20
Center 5.35 GHz 5 MHz/ Span 50 MHz Center 5.35 GHz 5 MHz/ Span 50 MHz
Date: 29.JAN.2008 15:39:19 Date: 29.JAN.2008 17:28:06
5250MHz, 9dBi Antenna (Average detector) 22dBi Antenna (Average Detector)
® RBW 1 MHz Marker 1 [T1 ] RBW 1 MHz Marker 1 [T1 ]
VBW 10 Hz 52.29 dBuv “VBW 10 Hz 53.33 dBuv
Ref 120.2 dBpv Att O dB SWT 12.5 s 5.350800000 GHz Ref 120 dBuv Att O dB SWT 12.5 s 5.355750000 GHz
120.2fFfget 38.9 dB 120 Offset 38]9 dB
110 “ 110
1 AP

N

] |

60 ~60-
1
B v
~50-
40 -40-
~30-
20
Center 5.35 GHz 5 MHz/ Span 50 MHz Center 5.35 GHz 5 MHz/ Span 50 MHz
Date: 29.JAN.2008 15:38:57 Date: 29.JAN.2008 17:27:45
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Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS

Report Number: 97908-2TRFWL

Specification: FCC Part 15 Subpart E, 15.407

40MHz Channel — Horizontal

5250MHz, 9dBi Antenna (Peak detector)

®

RBW 1 MHz

Marker 1 [T1 ]

VBW 3 MHz 64.76 dBuV
Ref 110 dBuv “Att 0 dB SWT 20 ms 5.357800000 GHz
110 Offget 38.9 dB
1 Pk}
WAXH
1
v
fhe i I A A
L i ¥
20
10
Center 5.35 GHz 10 MHz/ Span 100 MHz

Date: 29.JAN.2008 16:14:50

5250MHz, 9dBi Antenna (Average detector)

®

Ref 110 dBpv

Att 0 dB

RBW 1 MHz
VBW 10 Hz
SWT 25 s

Marker 1 [T1 ]

50.37 dBuV
5.350000000 GHz

110 OFffet 38/9 dB

%

Center 5.35 GHz

Date: 29.JAN.2008 16:14:32

10 MHz/

Span 100 MHz

22dBi Antenna (Peak Detector)

®

Date:

Ref 120 dBuV

“Att 0 dB

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
67.69 dBuV
5.382900000 GHz

120 Offset 38/9 dB

30.JAN.2008 01:43:53

10 MHz/

Span 100 MHz

22dBi Antenna (Average Detector)

®

Date:

Ref 120 dBpvV

RBW 1 MHz
VBW 10 Hz

Att 0 dB SWT 25 s

Marker 1 [T1 ]
53.36 dBuV
5.350000000 GHz

120 Offset 38/9 dB

Center 5.35 GHz

30.JAN.2008 01:44:36

10 MHz/

Span 100 MHz
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APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL
Specification: FCC Part 15 Subpart E, 15.407

Nemko Canada Inc.

FCC ID: QC8-AN80IB

Clause 15.403(i) Emission Bandwidth

The emission bandwidth shall be determined by measuring the width of the signal between two points, one below
the carrier center frequency and one above the carrier center frequency, that are 26 dB down relative to the
maximum level of the modulated carrier. Determination of the emissions bandwidth is based on the use of
measurement instrumentation employing a peak detector function with an instrument resolution bandwidth
approximately equal to 1.0 percent of the emission bandwidth of the device under measurement

Test Conditions:

Sample Number: 1 Temperature (°C): 25
Date: January 9, 2008 Humidity (%0): 20
Modification State: 0 Tester: Jason Nixon
Laboratory: Wireless
Occupied Bandwidth:
Channel Measured 26dB Bandwidth
10MHz 20MHz 40MHz
Low 10.128MHz 20.433MHz 39.904MHz
Mid 10.128MHz 20.272MHz 39.263MHz
High 10.069MHz 20.350MHz 39.744MHz
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FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Low 10MHz Channel

*RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -0.60 dB
Ref 20 dBm Att 35 dB SWT 20 ms 10.128205128 MHz
20 Offset 11)6 dB Marker 1 [T1/[]
-26.50 dBm
| 10 5.249916513 GHz
1 PK
VIEW

Z / k
/ X

Center 5.255 GHz 2 MHz/ Span 20 MHz

Date: 9.JAN.2008 10:42:13

Mid 10MHz Channel

*RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.07 dB
Ref 20 dBm Att 35 dB SWT 20 ms 10.128205128 MHz
20 Offset 11)6 dB Marker 1 [T1/[]
-26.23 dBm
| 10 5.294953077 GHz
1 PK|
VIEW

. / \
A W

Center 5.3 GHz 2 MHz/ Span 20 MHz

Date: 9.JAN.2008 10:39:40
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FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

High 10MHz Channel

“RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.09 dB
Ref 20 dBm Att 35 dB SWT 20 ms 10.068615385 MHz
20 Offset 11)6 dB Marker 1 [T1/[]
-26.66 dBm
| 10 5.339964615 GHz
1 PK]
VIEW|

: / \
L !

Center 5.345 GHz 2 MHz/ Span 20 MHz

Date: 9.JAN.2008 10:36:59

Low 20MHz Channel

“RBW 300 kHz Delta 2 [T1 ]
VBW 1 MHz 0.98 dB
Ref 20 dBm Att 35 dB SWT 20 ms 20.432692308 MHz
20 Offset 11)6 dB Marker 1 [T1/[]
-25.42 dBm
| 10 5.249786026 GHz
1 PK]
MED | AAUAIA A vty L atnns [ Anndin

{ !
i )

—-30
hapethpby WM w
Wb |

Center 5.26 GHz 5 MHz/ Span 50 MHz

Date: 9.JAN.2008 10:47:19
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FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Mid 20MHz Channel

“RBW 300 kHz Delta 2 [T1 ]
VBW 1 MHz -0.19 dB
Ref 20 dBm Att 35 dB SWT 20 ms 20.272435897 MHz
20 Offset 11)6 dB Marker 1 [T1|]
-24_.40 dBm
| 10 5.289946282 GHz
1 PK]
MED | 2 A A Ay LA A i
ow 4 i R I\ AL A 4 Mg

/ \
|
W Wm

Center 5.3 GHz 5 MHz/ Span 50 MHz

Date: 9.JAN.2008 10:48:44

High 20MHz Channel

“RBW 300 kHz Delta 2 [T1 ]
VBW 1 MHz 1.00 dB
Ref 20 dBm Att 35 dB SWT 20 ms 20.350256410 MHz
20 Offset 11)6 dB Marker 1 [T1/[]
-25.07 dBm
| 10 5.329826026 GHz
1 PK]
V1V S LA A A aiag, A Ao
A "4 WY hud

/
/ \

Y ———

Center 5.34 GHz 5 MHz/ Span 50 MHz

Date: 9.JAN.2008 10:50:11
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Low 40MHz Channel

*RBW 500 kHz Delta 2 [T1 ]

VBW 2 MHz -0.56 dB
Ref 20 dBm Att 35 dB SWT 20 ms 39.903846154 MHz
20 Offset 11]6 dB Marker 1 [T1 (]

-24.30 dBm
| 10 5.250132821 GHz
1 PK
VIEW RIS 4 AN P
A ARV PRIV
LVL

—-10 / \
——20 #J
/ \
bbb ‘“l-::aMW‘“"/ WMMW
-40
—-50-
-60
-70
-80
Center 5.27 GHz 10 MHz/ Span 100 MHz

Date: 9.JAN.2008 10:54:13

Mid 40MHz Channel

*RBW 500 kHz Delta 2 [T1 ]
VBW 2 MHz 0.89 dB
Ref 20 dBm Att 35 dB SWT 20 ms 39.262820513 MHz
20 Offset 11]6 dB Marker 1 [T1 (]
-24.77 dBm
| 10 5.280212821 GHz
1 PK|
VIEW

/M‘“' vy ("*"V'w‘vilww\ B
/ \
" \

Center 5.3 GHz 10 MHz/ Span 100 MHz

Date: 9.JAN.2008 10:52:40
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High 40MHz Channel

*RBW 500 kHz Delta 2 [T1 ]
VBW 2 MHz 0.01 dB
Ref 20 dBm Att 35 dB SWT 20 ms 39.743589744 MHz
20 Offset 11]6 dB Marker 1 [T1 (]
-25.25 dBm
| 10 5.310132821 GHz
1 PK
IEV L 0. M A LA LA s
mﬂwuvvaf"Vvuﬂ
LVL

—-10 / \‘
20 Fd. h
A )

A .wwf W
wsfgmduenrligd
—-50-
-60
-70
-80
Center 5.33 GHz 10 MHz/ Span 100 MHz

Date: 9.JAN.2008 10:51:30
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APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL

Specification: FCC Part 15 Subpart E, 15.407

Clause 15.407(a)(2) Peak Conducted Transmit Output Power and Power Spectral Density

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the frequency bands
of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth
in megahertz. In addition, the peak power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the peak power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

Test Conditions:

Sample Number: 1 Temperature (°C): 24

Date: January 30, 2008 Humidity (%0): 16

Modification State: 0 Tester: Jason Nixon
Laboratory: Wireless

Test Method:

FCC Public Notice Ref: DA: 02-2138

Measurement Procedure for Peak Transmit Power in UNII Band

Test Results:

Output Power

Channel Channel Measured Limit Antenna | Max EIRP Limit
Bandwidth | power Gain

5260MHz 10MHz 10.70dBm 18dBm 9dBi 19.70dBm 27dBm
5300MHz | 10MHz 10.53dBm 18dBm 9dBi 19.53dBm 27dBm
5340MHz 10MHz 10.71dBm 18dBm 9dBi 19.71dBm 27dBm
5260MHz | 10MHz -4.97dBm 5dBm 22dBi 17.03dBm 27dBm
5300MHz 10MHz -4.58dBm 5dBm 22dBi 17.42dBm 27dBm
5340MHz 10MHz -4.77dBm 5dBm 22dBi 17.23dBm 27dBm
5265MHz | 20MHz 12.60dBm 21dBm 9dBi 21.60dBm 30dBm
5300MHz 20MHz 12.43dBm 21dBm 9dBi 21.43dBm 30dBm
5335MHz | 20MHz 12.75dBm 21dBm 9dBi 21.75dBm 30dBm
5265MHz 20MHz -3.19dBm 8dBm 22dBi 18.81dBm 30dBm
5300MHz | 20MHz -2.62dBm 8dBm 22dBi 19.38dBm 30dBm
5335MHz | 20MHz -2.79dBm 8dBm 22dBi 19.21dBm 30dBm
5280MHz | 40MHz 12.80dBm 21dBm 9dBi 21.80dBm 30dBm
5300MHz | 40MHz 12.76dBm 21dBm 9dBi 21.76dBm 30dBm
5320MHz | 40MHz 12.98dBm 21dBm 9dBi 21.98dBm 30dBm
5280MHz | 40MHz -2.65dBm 8dBm 22dBi 19.35dBm 30dBm
5300MHz | 40MHz -2.31dBm 8dBm 22dBi 19.69dBm 30dBm
5320MHz | 40MHz -2.50dBm 8dBm 22dBi 19.50dBm 30dBm
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APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL
Specification: FCC Part 15 Subpart E, 15.407

10MHz Channel
5260MHz, 9dBi Antenna

®

Ref 20 dBm

RBW 1 MHz
VBW 3 MHz
Att 30 dB SWT 20 ms

Offset 11.5]

[--60-

00 |

I--70.

Center 5.26 GHz

Tx Channel
Bandwidth

Date: 30.JAN.2008

5300MHz, 9dBi Antenna

®

1sA
AVG

Ref 20 dBm

2 MHz/ Span 20 MHz

10.1 MHz Power 10.70 dBm

12:49:06

RBW 1 MHz
VBW 3 MHz
Att 30 dB SWT 20 ms

Offset 11.5]

[--30.

21
_‘:g,jif"‘*adru

00 S|

[--50.

[--60-

70

Center 5.3 GHz

Tx Channel
Bandwidth

Date: 30.JAN.2008

2 MHz/ Span 20 MHz

10-1 MHz Power 10.53 dBm

13:01:27

22dBi Antenna

®

1 SA
AVG

Ref 20 dBm

Att 30 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Offdet 11.5[dB

swp| 100 of

--60.

00

-70

Center 5.26 GHz

Tx Channel
Bandwidth

Date: 30.JAN.2008

22dBi Antenna

®

1sa [

AVG

Ref 20 dBm

10.1 MHz

12:55:53

Att 30 dB

2 MHz/ Span 20 MHz

Power -4.97 dBm

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Offset 11.5
10

--20.

Swp[ 100 o

70

Center 5.3 GHz

Tx Channel
Bandwidth

Date: 30.JAN.2008

10.1 MHz

12:56:57

2 MHz/ Span 20 MHz

Power -4_.58 dBm
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5340MHz, 9dBi Antenna

®

1sA
AVG

Ref 20 dBm

Att 30 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Offset 11.5]

v

F--50.

00

[--60-

I-70.

Center 5.34 GHz

Tx Channel
Bandwidth

Date: 30.JAN.2008

20MHz Channel
5262MHz, 9dBi Antenna

1 8A
AVG

Date:

Ref 20 dBm

10.1 MHz

13:02:16

Att 30 dB

2 MHz/

Power

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Span 20 MHz

10.71 dBm

Offset 11.5]

I-10.

/

SWP| 100 o

F-50.

[--60-
I--70.

Center 5.265 GHz

Tx Channel
Bandwidth

20.4 MHz

30.JAN.2008 13:31:31

5 MHz/

Power

Span 50 MHz

12.60 dBm

22dBi Antenna

®

1 sA
AVG

Date:

1 SA
AVG

RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 30 dB SWT 20 ms
Offdet 11.5[dB |
Lo
0
-10
o )
20 // \\\
L-30. .
swp| 100 of # 00 \
-40
Betigen
-60.
=70.
Center 5.34 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 10.1 MHz Power —_4.77 dBm
30.JAN.2008 13:04:43
RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 30 dB SWT 20 ms
Offdet 11.5[dB
10
Lo.
-10.
-20
-30
swp| 100 of 100
o vy N
e
-60.
70
Center 5.265 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20.4 MHz Power -3.19 dBm

Date:

30.JAN.2008 13:42:47
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Specification: FCC Part 15 Subpart E, 15.407

5300MHz, 9dBi Antenna

®

1sA
AVG

Ref 20 dBm

Att 30 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Offset 11.5]

;

|

I--30.
swp| 100 o
-40

F-50-

[--60-

I-70.

Center 5.3 GHz

Tx Channel
Bandwidth

Date: 30.JAN.2008

5335MHz, 9dBi Antenna

1A
AVG

Date:

Ref 20 dBm

20.4 MHz

13:30:44

Att 30 dB

5 MHz/

Power

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Span 50 MHz

12.43 dBm

Offset 11.9|
10

/

@

swp| 100 o

Center 5.335 GHz

Tx Channel
Bandwidth

20.4 MHz

30.JAN.2008 13:18:42

5 MHz/

Power

Span 50 MHz

12.75 dBm

22dBi Antenna

®

1 sA
AVG

Date:

Ref 20 dBm

Att 30 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Offdef

t 11.5/dB

/

N\

100 of 100

Y

oy
-60.

-70

Center 5.3 GHz

Tx Chani
Bandwid

30.JAN.2008

nel
th

20.4 MHz

13:28:13

22dBi Antenna

®

1 sA
AVG

Date:

Ref 20 d

B

Att 30 dB

5 MHz/ Span 50 MHz

Power -2.62 dBm

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

10

Offdet 11.5/dB

Lo

-10

--20

100 of

Center 5.

335 GHz

Tx Channel
Bandwidth

30.JAN.2008

20.4 MHz

13:21:59

5 MHz/ Span 50 MHz

Power -2.79 dBm
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40MHz Channel
5280MHz, 9dBi Antenna

100 of

Swp

100

Tx Channel
Bandwidth 39.9 MHz Power 12.80 dBm

Date: 30.JAN.2008 14:01:28

5300MHz, 9dBi Antenna

“RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 30 dB SWT 20 ms
Offset 11.5[dB ‘
St
[ A]
l-10 /~ ™ sal
1 SA
AVG -20
-30 LVL
SWP 100 o 100
acter
60
=70
Center 5.3 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 39.9 MHz Power 12.76 dBm

Date: 30.JAN.2008 14:07:41

22dBi Antenna

®

1 8A
AVG

Date:

Ref 20 dBm

Att 30 dB

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

ofrd

et 11.5]dB

100 of

w0 | ]

Center 5.28 GHz

Tx Channel
Bandwidth

39.9 MHz

30.JAN.2008 14:04:08

22dBi Antenna
®

Ref 20 dBm

1 SA
AVG

Date:

Att 30 dB

10 MHz/

Power

Span 100 MHz

-2.65 dBm

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

offd

let 11.5[dB

100 of

100 [

R

ey

--60.

-70

Center 5.3 GHz

Tx Channel
Bandwidth

30.JAN.2008

39.9 MHz

14:05:12

10 MHz/

Power

Span 100 MHz

-2.31 dBm
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5320MHz, 9dBi Antenna

22dBi Antenna

G | Offdet 11.5/dB
.
\ o /~ M\

EREE N L \

B wows  power 12 98 dBm Bl wowe  power > 50 dBm
PSD
Channel Channel Bandwidth | Antenna Gain | Measured PSD Limit

(dBm/MH?2z)

5260MHz 10MHz 9dBi 3.52dBm 8dBm
5300MHz 10MHz 9dBi 3.28dBm 8dBm
5340MHz 10MHz 9dBi 3.10dBm 8dBm
5260MHz 10MHz 22dBi -12.24dBm -5dBm
5300MHz 10MHz 22dBi -11.86dBm -5dBm
5340MHz 10MHz 22dBi -12.16dBm -5dBm
5265MHz 20MHz 9dBi 1.90dBm 8dBm
5300MHz 20MHz 9dBi 2.09dBm 8dBm
5335MHz 20MHz 9dBi 2.21dBm 8dBm
5265MHz 20MHz 22dBi -13.60dBm -5dBm
5300MHz 20MHz 22dBi -13.08dBm -5dBm
5335MHz 20MHz 22dBi -13.20dBm -5dBm
5280MHz 40MHz 9dBi -0.19dBm 8dBm
5300MHz 40MHz 9dBi -0.24dBm 8dBm
5320MHz 40MHz 9dBi -0.80dBm 8dBm
5280MHz 40MHz 22dBi -15.60dBm -5dBm
5300MHz 40MHz 22dBi -15.53dBm -5dBm
5320MHz 40MHz 22dBi -15.58dBm -5dBm

PSD Limit = 11dBm — (antenna gain — 6dBi)
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10MHz Channel

5260MHz, 9dBi Antenna

22dBi Antenna

® RBW 1 MHz Marker 1 [T1 ] ® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.52 dBm VBW 3 MHz -12.24 dBm
Ref 20 dBm Att 40 dB SWT 20 ms 5.260670000 GHz Ref 20 dBm Att 40 dB SWT 20 ms 5.261510000 GHz
20 Offset 11]5 dB 20 Offket 11[5 dB
10 “ 10
sel
i s ¥
N Lo
Lvi L
1
10 -10-
AL
|t bty
:c.éw""'// [
" 100 of 10 M SwH 10“0“/ 10
P e u
-40 -40
-50 -50
L —60. 60
-70 ~70
-80 -80
Center 5.26 GHz 2 MHz/ Span 20 MHz Center 5.26 GHz 2 MHz/ Span 20 MHz
Date: 30.JAN.2008 12:51:17 Date: 30.JAN.2008 12:55:32
5300MHz, 9dBi Antenna 22dBi Antenna
® RBW 1 MHz Marker 1 [T1 ] ® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.28 dBm VBW 3 MHz -11.86 dBm
Ref 20 dBm Att 40 dB SWT 20 ms 5.298910000 GHz Ref 20 dBm Att 40 dB SWT 20 ms 5.300430000 GHz
20 Offset 11|5 dB 20 Offpet 115 dB
10 “ 10
SGL
1 SA ; 1 sSA
AVG o o N AVG o
/ \ v
1
I-10. 10
he
[ " v,
-20 -20 / \
/ \
e 100 pf 10D M"“\q SWH 1M 10p
MM ey v
[—a0. =40
-50 -50
-60. ——60-
-70. =70-
-80 -80
Center 5.3 GHz 2 MHz/ Span 20 MHz Center 5.3 GHz 2 MHz/ Span 20 MHz
Date: 30.JAN.2008 12:59:17 Date: 30.JAN.2008 12:57:23
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5340MHz, 9dBi Antenna

®

1sA
AVG

Ref 20 dBm Att 40 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
3.10 dBm
5.338960000 GHz

20 Offset 11]5 dB

10

i

I-60.

I--70.

-80

Center 5.34 GHz

Date: 30.JAN.2008 13:02:37

20MHz Channel

%65|\/|HZ, 9dBi Antenna

2 MHz/

Span 20 MHz

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 1.90 dBm
Ref 20 dBm Att 40 dB SWT 20 ms 5.266075000 GHz
20 Offset 11]5 dB
10
18A 1
AVG e
L-10 / \\
-20

/

SWP 100 _[Jo

I--40

[--60-

-70

-80

Date:

Center 5.265 GHz

30.JAN.2008 13:31:55

5 MHz/

Span 50 MHz

@

22dBi Antenna

®

1 sA
AVG

Date:

RBW 1 MHz Marker 1 [T1 1
VBW 3 MHz -12.16 dBm

Ref 20 dBm Att 40 dB SWT 20 ms 5.338980000 GHz
20 Offpet 115 dB
10
o

1
=10

%

--30-

I--60.

-70

-80

Center 5.34 GHz

30.JAN.2008 13:04:17

22dBi Antenna
®

1 SA
AVG

Date:

Ref 20 dBm

Att 40 dB

2 MHz/

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Span 20 MHz

Marker 1 [T1 ]
-13.60 dBm
5.266275000 GHz

20 Offfet 11[5 dB

10

Lo

10

-30

SyF 100 of  1gf
-40. i

--60.

-70

-80

Center 5.265 GHz

30.JAN.2008 13:35:39

5 MHz/

Span 50 MHz
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5300MHz, 9dBi Antenna

®

Ref 20 dBm Att 40 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
2.09 dBm
5.306900000 GHz

20 Offset 11]5 dB

10
1sA 1
et U O 4
AVG | / \
F-10.
-20

[--60.

F--70.

-80

Center 5.3 GHz

Date: 30.JAN.2008 13:30:21

%;’:35|\/|HZ, 9dBi Antenna

RBW 1 MHz

Ref 20 dBm ATt 40 dB

5 MHz/

VBW 3 MHz

SWT 20 ms

Span 50 MHz

Marker 1 [T1 ]

2.21 dBm
5.334300000 GHz

20 Offset 11{5 dB

1

1A
AVG

1
- ¢
g

o /v
I--10.

A

-30
SWH 100 pf op

F-40.

I--50.

Center 5.335 GHz

Date: 30.JAN.2008 13:19:50

5 MHz/

Span 50 MHz

@

22dBi Antenna
®

Ref 20 dBm Att 40 di

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -13.08 dBm
B SWT 20 ms 5.298075000 GHz

20 Offpet 115 dB
10

1 sA
AVG

10

@

~-30

SWH 100 pof 19£’

F-40

--60.

-70

-80

Center 5.3 GHz

Date: 30.JAN.2008 13:28:34

22dBi Antenna
&®

Ref 20 dBm ATt 40 dB

5 MHz/ Span 50 MHz

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -13.20 dBm
SWT 20 ms 5.328350000 GHz

20 Offfet 115 dB

10

1 sA
AVG

10 1

f

-30 /
SWH . 100 of  1Qf

-a0.

--50:

Center 5.335 GHz

Date: 30.JAN.2008 13:21:41

5 MHz/ Span 50 MHz
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40MHz Channel
5280MHz, 9dBi Antenna 22dBi Antenna

® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 0.19 dBm VBW 3 MHz 15.60 dBm
Ref 20 dBm Att 40 dB SWT 20 ms 5.281800000 GHz Ref 20 dBm Att 40 dB SWT 20 ms 5.282250000 GHz
20 Offset 11]5 dB 20 Offet 11]5 dB
=Y 10
sel
1 8A 1sA
AVG L AVG

Y : I

l-10. T
. j \ . WM M

SWA 100 pf Jo k SwH 100 of 10,
ks

L-a0. n %0 T hd
-50. ~-50-
--60- ~-60-
-70 -70
-80 -80
Center 5.28 GHz 10 MHz/ Span 100 MHz Center 5.28 GHz 10 MHz/ Span 100 MHz
Date: 30.JAN.2008 14:01:47 Date: 30.JAN.2008 14:03:37
5300MHz, 9dBi Antenna 22dBi Antenna
® “RBW 1 MHz Marker 1 [T1 ] *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -0.24 dBm VBW 3 MHz -15.53 dBm
Ref 20 dBm Att 40 dB SWT 20 ms 5.297700000 GHz Ref 20 dBm Att 40 dB SWT 20 ms 5.302250000 GHz
20 Offset 11[5 dB 20 Offfet 11[5 dB
10 “ 10
1 SA 1 1 SA
AVG - AvG | o

[ R -

-20 -20 f M
I--30. 4 -30
SWA 100 pf J h SwH 100 of 10|

Y
F--40. --40

-50 -50

I--60. --60;

-70 -70

-80 -80

Center 5.3 GHz 10 MHz/ Span 100 MHz Center 5.3 GHz 10 MHz/ Span 100 MHz
Date: 30.JAN.2008 14:07:17 Date: 30.JAN.2008 14:05:33
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5320MHz, 9dBi Antenna

® “RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB

SWT 20 ms

Marker 1 [T1 ]

-0.08 dBm
5.317000000 GHz

20 Offset 11]5 dB

10

1sA
AVG

° M“""

]

~

-20

I-30.

\

SWP 100 ppf }AD

F-40—

-50

I-60.

I--70.

-80

Center 5.32 GHz 10 MHz/

Date: 30.JAN.2008 14:08:49

Span 100 MHz

@

22dBi Antenna

® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -15.58 dBm

Ref 20 dBm Att 40 dB SWT 20 ms 5.318600000 GHz
20 Offpet 115 dB
10
1 sSA
AVG o
=10
1

- T/

SWH 100 of 10D,

-80

Center 5.32 GHz 10 MHz/ Span 100 MHz

Date: 30.JAN.2008 14:11:33
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Report Number: 97908-2TRFWL
Specification: FCC Part 15 Subpart E, 15.407

Clause 15.407(a)(6) Peak Excursion Measurement

The ratio of the peak excursion of the modulation envelope (measured using a peak hold function) to the maximum
conducted output power (measured as specified above) shall not exceed 13 dB across any 1 MHz bandwidth or the

emission bandwidth whichever is less.

Test Conditions:

Sample Number: 1 Temperature (°C): 24

Date: January 30, 2008 Humidity (%0): 16

Modification State: 0 Tester: Jason Nixon
Laboratory: Wireless

Test Method:

Test Results:

10MHz Channel

%GOMHZ, 9dBi Antenna

Ref 20 dBm Att 40 dB

FCC Public Notice Ref: DA: 02-2138
Measurement Procedure for Peak Transmit Power in UNII Band

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

20 Offset 11]5 dB

H

!E!
N Ep
5
o
o
%\\

H

D1 13.8| dB H
10 - sl

Center 5.26 GHz

Date: 30.JAN.2008 12:53:34

2 MHz/ Span 20 MHz

22dBi Antenna
®

Ref 20 dBm

Att 40 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

20 Offfet 11[5 dB

10

EE ER
3

%ol 5| o
= 4

[MAXH 10 " /
D2 -14.4 ‘ _‘\
WN./ \ " | b
SWH, 109‘,( 10

-80

Center 5.26 GHz

Date: 30.JAN.2008 12:54:59

2 MHz/ Span 20 MHz

Page 38 of 54




Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL
Specification: FCC Part 15 Subpart E, 15.407

5300MHz, 9dBi Antenna

® RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 20 ms
20 Offset 11]5 dB
D1 13 dBm
10 AP L el L A]
SGL
= 7 N
AVG o D2 0.4 Ly
[MAXH]
I-10. i ‘
’::JJ/ / \
/ N
Mﬂ £ 10p \"Nq.
F-40.
-50
-60.
=70
-80
Center 5.3 GHz 2 MHz/ Span 20 MHz
Date: 30.JAN.2008 12:58:51
5340MHz, 9dBi Antenna
® RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 20 ms
20 Offset 11]5 dB
D1 12.9| dB
L1 iy
™ oy -
1 SA ’/’
AVG D2 0.5 dgh i W,
o
I -10.

M £ 10p \"’“Wm

Center 5.34 GHz 2 MHz/

Date: 30.JAN.2008 13:03:03

Span 20 MHz

22dBi Antenna
®

Ref 20 dBm

RBW 1 MHz
VBW 3 MHz

Att 40 dB SWT 20 ms

20 Offpet 115 dB

10 LA]
SGL.
1 sSA
AVG o
D1 -2.2 dB
2 PK F-“"‘“.-—.— e it L
o I A "™,
.
D2 -14.9fdE Y b,
-20
N bl ™Y
SWH 100 10p
Mk "y
Fra0—=
-50
--60-
=70-
-80
Center 5.3 GHz 2 MHz/ Span 20 MHz
Date: 30.JAN.2008 12:58:03
® RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 20 ms
20 Offfet 11[5 dB
L1o. LA]
.
1 SA
AVG |
D1 -2.3 dBm b "
2 PH] /F T nm !
sl |10 M,
D2 71A,.?/n;p- “\k
Juk

—-20-
P J Lot
gy L
SWH 100 10p
At

Center 5.34 GHz 2 MHz/

Date: 30.JAN.2008 13:03:51

Span 20 MHz
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20MHz Channel
%365|\/|HZ, 9dBi Antenna

Ref 20 dBm Att 40 dB SWT 20 ms

20 Offset 11|5 dB

D1 10.9| dB -

T
i SGL

1 8A / \

Ave L At g Nt

' | .
mw-uf':/ \\j ]

SWA 100 pf

Center 5.265 GHz 5 MHz/ Span 50 MHz

Date: 30.JAN.2008 13:32:32

%OOMHZ, 9dBi Antenna

RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 20 ms

20 Offset 11]5 dB

D1 10.1| dB:

e N -
1sA
AVG e T
/ )
[ [ S

”
SWH 100 I‘JD k‘

Center 5.3 GHz 5 MHz/ Span 50 MHz

Date: 30.JAN.2008 13:29:49

22dBi Antenna
® o 1 e

Ref 20 dBm Att 40 dB SWT 20 ms

20 Offket 11]5 dB
10
1 SA
AVG Lo
- D1 -3.9 dB
~‘. M v \
-_ oy
D2 -16 dBm /- e "\
=20 f
TR R TVOIP i el "
30 " fal "
SWH 100 of . 1gf ™ N
-40.
--50
~-60-
-70
-80
Center 5.265 GHz 5 MHz/ Span 50 MHz
Date: 30.JAN.2008 13:34:03
® RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 20 ms
20 Offket 11[5 dB
10
1 SA
AVG Lo
. D1 -4.8 dBm
= [TT—p——
S ——
D2 -16 dB
-20 / \
T RTI, Mdonilihed
SR 100 pf . 10f \,. » "
=-40
-50
60
~70
-80
Center 5.3 GHz 5 MHz/ Span 50 MHz

Date: 30.JAN.2008 13:29:02
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5335MHz, 9dBi Antenna

RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 20 ms

20 Offset 11]5 dB

10

/
[ I

D1 10.8| dBm
i Tt
1 SA
AVG el Lo
o D2 {15 dBm - “\

-20

e

F-a0—

-50

I-60.

I--70.

-80

Center 5.335 GHz

Date: 30.JAN.2008 13:20:25

40MHz Channel

%SOMHZ, 9dBi Antenna

5 MHz/

“RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 20 ms

Span 50 MHz

20 Offset 11]5 dB

1 sa ° D1 7.1 dBm /A}’ '
B f——>D2 4.3 dBm /{"!M ™ ‘\%\
) I\

Center 5.28 GHz

Date: 30.JAN.2008 14:02:23

10 MHz/

Span 100 MHz

@

22dBi Antenna
® Vo 5 e

Ref 20 dBm Att 40 dB SWT 20 ms

20 Offpet 115 dB

10 LA

SGL.

1 sSA
AVG o
— b1 -4.5 dB: Lt
[rAxH / \

10

e s
D2 -15.5 dB e

-20

L b Lt dl W ‘l}l‘.d||l- FRAYTIN 7

Ty L4 A aua

SWR 100 pf gg h

70 A

-50

-—60-

--70

-80

Center 5.335 GHz 5 MHz/ Span 50 MHz

Date: 30.JAN.2008 13:21:17

22dBi Antenna
®

“RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 20 ms
20 Offfet 11]5 dB
10 LA
sel
1 SA
AVG Lo
vt
S D1 -7.6| dB
. m
[ [ _.‘.._;\
—20 D2 -19.6 dBpff* L)
ol idodlithod ub L \ A | Rla)
P W
WH 100 of 10
n
-50
60
~70
-80
Center 5.28 GHz 10 MHz/ Span 100 MHz

Date: 30.JAN.2008 14:03:12
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5300MHz, 9dBi Antenna 22dBi Antenna
® Ry ® o 5 i

Ref 20 dBm Att 40 dB SWT 20 ms Ref 20 dBm Att 40 dB SWT 20 ms
20 Offset 11]5 dB 20 Offpet 115 dB
LA 10 LA

10

DI 8.2 B
1 sa PN ¥ S 7 1 sA ’
AVG o . AVG o

D2 -3.8 dBm|
Lvt Lv
[AxH D1 -8.5 dB p—

@

F-30.
SWP 100 pf ]pqa . SWH 100 of 10 .

E-a0. L v 40, ¥ L

-50 -50

-60. -—60-

-70. =70-

-80 -80

Center 5.3 GHz 10 MHz/ Span 100 MHz Center 5.3 GHz 10 MHz/ Span 100 MHz
Date: 30.JAN.2008 14:06:46 Date: 30.JAN.2008 14:06:00

5320MHz, 9dBi Antenna 22dBi Antenna
&® ool &® s e

Ref 20 dBm Att 40 dB SWT 20 ms Ref 20 dBm Att 40 dB SWT 20 ms
20 Offset 11|5 dB 20 Offfet 115 dB
L1 L10

D1 7 dBf
1 SA T Y P T e 1 sA
AVG AVG
o O - 0
D2 -{4.3 dBm| L LvL

o | . - st A,

/ frsnsfentrity M\

} b2 19 9 agl /r"'

|20
- 'j ‘L., ol e bl v i ettt IRSTRTR O (T 7Y olbarncetidd
W j( \ L '}'%-3 . "o
T _ﬁ) \- SWH 100 of 100y
- "

N
3

3
T

SWH 100

40 T T [nrs A

I--s0. -50.

—60 -60

L-70. -70.

-80 -80

Center 5.32 GHz 10 MHz/ Span 100 MHz Center 5.32 GHz 10 MHz/ Span 100 MHz
Date: 30.JAN.2008 14:09:18 Date: 30.JAN.2008 14:10:52
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FCC ID: QC8-AN80IB Specification: FCC Part 15 Subpart E, 15.407

Clause 15.407(b)(2) Spurious Emissions

For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band shall not
exceed an EIRP of —27 dBm/MHz. Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for operation in the 5.15-5.25 GHz band
(including indoor use) or alternatively meet an out-of-band emission EIRP limit of —27 dBm/MHz in the 5.15-5.25
GHz band.

Test Conditions:

Sample Number: 1 Temperature (°C): 24

Date: January 30, 2008 Humidity (%0): 16

Modification State: 0 Tester: Jason Nixon
Laboratory: 3m EMI Chamber

Test Results:

Radiated measurements were performed from 30Mhz to 40GHz and no emissions were detected
within 20dB below the limit.

5250MHz, 9dBi Antenna 22dBi Antenna
® RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 67.56 dBuV VBW 3 MHz 67.92 dBpv
Ref 120 dBuV “Att 0 dB SWT 20 ms 5.247860000 GHz Ref 120 dBuv “Att 0 dB SWT 20 ms 5.247820000 GHz
120 Offfet 38.7 dB \,_\4 120 Offset 38.9 dB w/_J
1, L~ 4] L, [A]
1 PK 1 Pi
AXH] AR
VL —10(
90 —90-
70 d M 70 1
™ o s gAY R MRS WALIVERV W
60 —60-
50 50
40 —40-
30 30
20 20
Center 5.25 GHz 2 MHz/ Span 20 MHz Center 5.25 GHz 2 MHz/ Span 20 MHz
Date: 29.JAN.2008 15:24:37 Date: 30.JAN.2008 01:30:28

Page 43 of 54



Nemko Canada Inc.

FCC ID: QC8-AN80IB

APPENDIX A : TEST RESULTS
Report Number: 97908-2TRFWL
Specification: FCC Part 15 Subpart E, 15.407

10MHz Channel - Horizontal
5250MHz, 9dBi Antenna

22dBi Antenna

® RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 64.49 dBuv VBW 3 MHz 68.16 dBuV
Ref 110 dBuv “Att 0 dB SWT 20 ms 5.246700000 GHz Ref 120 dBuv “Att 0 dB SWT 20 ms 5.248500000 GHz
110 Offfet 38/9 dB 120 Offset 38.9 dB \,\,ﬁ“
| L1
1 Py 1 P4
WAXH PrvALY W = |,
n.\ r
=90-
-7 —80-
s l M" \‘L“MMWM
ISURTIOU) YRRPRTRAY T WU BTN T TN A b I
=70-
A Al s e IS RN
—60-
=50-
—40-
20 =30-
10 20
Center 5.25 GHz 5 MHz/ Span 50 MHz Center 5.25 GHz 2 MHz/ Span 20 MHz
Date: 29.JAN.2008 16:08:09 Date: 30.JAN.2008 01:33:30
5250MHz, 9dBi Antenna 22dBi Antenna
® RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 67.32 dBuv VBW 3 MHz 68.12 dBuvV
Ref 120 dBuv “Att 0 dB SWT 20 ms 5.249250000 GHz Ref 119.8 dBuv “Att 0 dB SWT 20 ms 5.247350000 GHz
120 Offsget 38.9 dB Offset 38]7 dB
Ly 110 I
vaxHi A Y
920
/ 80
| 1 MJ/ 70 E
Mot " .mwwmwwww . PO AR WA
60
50
—40-
B 30
20 19.8
Center 5.25 GHz 5 MHz/ Span 50 MHz Center 5.25 GHz 5 MHz/ Span 50 MHz

Date: 30.JAN.2008 01:49:11

Date: 29.JAN.2008 17:19:06
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20MHz Channel - Horizontal
5250MHz, 9dBi Antenna 22dBi Antenna

® RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 65.28 dBuV VBW 3 MHz 68.05 dBuv
Ref 110 dBuv “Att 0 dB SWT 20 ms 5.231050000 GHz Ref 120 dBuV “Att 0 dB SWT 20 ms 5.244100000 GHz
110 Offget 38.9 dB 120 Offset 38.9 dB
A A
| LA] Ly I ViaX L A]
1 Py 1 P4 \\
MAXH / = |,
\\m \ oo
-7 T —80-
P b WAt b s ol
" 1
=70 =
—60-
=50-
—40-
20 =30-
10 20
Center 5.25 GHz 5 MHz/ Span 50 MHz Center 5.25 GHz 5 MHz/ Span 50 MHz
Date: 29.JAN.2008 16:10:36 Date: 30.JAN.2008 01:39:52

40MHz Channel - Vertical
5250MHz, 9dBi Antenna 22dBi Antenna

® RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 67.97 dBuvV VBW 3 MHz 68.03 dBuvV
Ref 120 dBuV “Att 0 dB SWT 20 ms 5.245350000 GHz Ref 119.8 dBuV “Att 0 dB SWT 20 ms 5.242850000 GHz
120 Offget 38.7 dB Offset 38]7 dB
b 110
[P S
1 pK} 1 PH N N N e
(MAXH I [MAXH 100
/ 920
80

60
50
40
30 30
20 19.8
Center 5.25 GHz 5 MHz/ Span 50 MHz Center 5.25 GHz 5 MHz/ Span 50 MHz
Date: 29.JAN.2008 15:37:14 Date: 29.JAN.2008 17:23:45
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40MHz Channel — Horizontal

5250MHz, 9dBi Antenna

®

Ref 110 dBuvV ALt

0 dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]

64.81 dBuV

5.201200000 GHz

110 Offget 38.9 dB

LT

/\«

\

20

10

Center 5.25 GHz

Date: 29.JAN.2008 16:15:53

10 MHz/

Span 100 MHz

22dBi Antenna
&® o

Marker 1 [T1 ]

67.55 dBuvV
Ref 120 dBuv “Att 0 dB SWT 20 ms 5.242700000 GHz
120 Offset 38.9 dB
-1
T /,\w,‘_/\/"\ﬂwv\\
D= |,

/

\

Center 5.25 GHz 10 MHz/

Date: 30.JAN.2008 01:43:08

Span 100 MHz

Note: -27dBm/MHz at 3 meters is equal to 68.2dBuV/m, therefore all emissions outside of the
5250-5350MHz band, not in restricted bands, were measured using a Peak detector with
RBW/VBW 1MHz and compared to the limit of 68.2dBuV/m @ 3m.

-27dBm = 102/%%) = 0,001995262mW EIRP = 1.99526E-06 W EIRP

1.99526E-06 W =

\/30*1.99526E — 06

Spurious Emissions

10MHz Channel

3

® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -42.23 dBm
Ref 10 dBm Att 30 dB SWT 10 ms 833.645000000 MHz
10 Offset 11|5 dB
0
MAXH] L_10.
-20
D1 -27 (dBm
-30
L0 1
ok TRy F) URTD AT T "
” i
-50
-60
F-70.
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.JAN.2008 14:20:48

® “RBW 1 MHz
VBW 3 MHz

Ref 10 dBm “Att 10 dB SWT 500 ms

=0.002578929V/m @ 3m = 68.2dBuV/m @ 3m

Marker 1 [T1 ]
-42.72 dBm
20.350000000 GHz

10 Oofffet J1[5 dB

D1 -27 dBm

hdeaed

LA st st

Start 1 GHz 2.5 GHz/

Date: 30.JAN.2008 14:21:39

Stop 26 GHz
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® “RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 36.04 dBm
Ref 10 dBm *Att 10 dB SWT 280 ms 38.642000000 GHz
10 Offset 115 dB

[--10.

D1 -27 [dBm

I-30.

=l

| a0 Al b, ol A /|

-90

Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 30.JAN.2008 14:22:04

20MHz Channel
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz

Marker 1 [T1 ]
VBW 3 MHz -61.54 dBm VBW 3 MHz -43.56 dBm
Ref 10 dBm “Att 10 dB SWT 10 ms 831.220000000 MHz Ref 10 dBm “Att 10 dB SWT 500 ms 24.950000000 GHz
10 offset 11]5 dB 10 Offfet 11[5 dB
0 “ 0

MAXH] L_10.

v
-20 -20
D1 -27 [Bm b1 -7 dBm

-30 -30

40 40 +
-50 -50 M/\

' A Ly
s e Lok
60 -
i““‘“‘%‘ L TR AT N1 | Y T ¢ T
W » i Aty

L-70. 70

-80 -80

-90 -90
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 2.5 GHz/

Stop 26 GHz

Date: 30.JAN.2008 14:23:50 Date: 30.JAN.2008 14:23:18
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® “RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 35.82 dBm
Ref 10 dBm *Att 10 dB SWT 280 ms 38.579000000 GHz
10 Offset 115 dB

[--10.

D1 -27 [dBm

I-30.

-90

Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 30.JAN.2008 14:23:00

40MHz Channel
® “RBW 1 MHz Marker 1 [T1 ] ®

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -61.40 dBm VBW 3 MHz -43.88 dBm
Ref 10 dBm “Att 10 dB SWT 10 ms 646.920000000 MHz Ref 10 dBm “Att 10 dB SWT 500 ms 20.375000000 GHz
10 Ooffset 11]5 dB 10 Offfet 11[5 dB
0 “ o
[MAXH] L_10.
vt
-20 -20
D1 -27 [dBm D1 -7 dBm
-30 -30
--40. -40. -

I T
60 1 W "'Lv wv'-‘-,_'h,.m
ROV PRSP ATTPTIF WP YR PPN IO 1 el TS W
i e ¥

I-70. -70
-80 -80
-90 -90
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 2.5 GHz/

Stop 26 GHz

Date: 30.JAN.2008 14:24:30 Date: 30.JAN.2008 14:24:51
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® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.17 dBm

Ref 10 dBm *Att 10 dB SWT 280 ms 38.642000000 GHz

10 Offset 115 dB

[--10.

-20

D1 -27 [dBm

I-30.

VT POVA il T A

-50

I--60-

-70

-80

-90
Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 30.JAN.2008 14:25:06
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Appendix B : Setup Photographs
Conducted Emissions Setup:
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Spurious Emissions Setup:
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Appendix C: Block Diagram of Test Setups

Test Site For Radiated Emissions

3 METERS

SEARCH ANTENNA

VARIABLE
SEARCH
HEIGHT (1 TO 4 m)

0.8 METER EUT

NON-CONDUCTING
<<—— TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER

Conducted Emissions

SPECTRUM
ANALYZER OR

(]
(]
(]
(]
(]
EUT L.I.S.N. ;
' TEST RECEIVER
(]
(]
]
]
]

SHIELDED ROOM
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Conducted Measurements

SPECTRUM

ANALYZER EUT

CALIBRATED
ATTENUATOR

TIA/EIA 603, Signal Substitution Method

Search
Antenna

EUT

/ Turn-Table

Open Area Test Site

= To Spectrum Analyzer/
Test Receiver

Signal Subsitution
Generator Antenna
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